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Report No. 74 238523293913 001 1R AR
Client &£ FORMOSA PLASTICS CORPORATION/& E IR T 25 H R H]

No. 1, Formosa Industrial Complex, Mailiao, Yunlin 638, Taiwan, R.O.C./
G EMGREREY) 638 £ THEEE 15

Test item(s) HEHEE D 1 material(s) of plastic/#8}2, white/[5 &

Identification/Model No(s): & #8448 M4 (K2 B B2 /% /Taisox LLDPE Rotation Grade Resin /
B AR 3830U, 3840, 3840U

Sample obtaining method:
BB =

Condition at delivery:
BN,

Sample receiving date:
WEE A,

Testing period:

HH A

Place of testing:

P n i A
Test specification JE{ZEL: Test result HE4ZFE.

Selected parameter(s) requested by the customer with reference to following regulation:

Taiwan “Sanitation Standard for Food Utensils, Containers and Packages” amended on
2013.08.20/ {45 Er imes A 25 sy B AR AR A" (102 4 8 H 20 HEIE) -
General & requirements for plastics / —f§ K ¥EBEEH E

Sending by customer

Test item complete and undamaged.
2021-12-03

2021-12-03 — 2022-01-12

TUV Rheinland Hong Kong Ltd.

- Release of Heavy metals (Lead)/EE & EREH = (BY) Pass/ &
- Consumption of potassium permanganate/ /=% &8 it E Pass/&t&
- Residues after evaporation/z& 385878 Pass/&t&
- Migration of Phthalates/#7 — Bl A H = Pass/ &
- Total Content of Phthalates/#\ K — gl & &= Pass/ &
- Lead and Cadmium/${ 5z £§ Pass/&#%&

Other information:  The test sample is model no. 3840U. All the above models are the same chemical
A=A composition/color/manufacturing process according to client’s declaration dated on
2021-12-07.

For and on behalf of
TUV Rheinland Taiwan Ltd.

2022-01-20 Arthur Cheng/Project Manager
Date /747 Name/Position 251l

Sample information is provided by customer. Test result is drawn according to the kind and extent of tests performed.

This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts.
This test report does not entitle to carry any safety mark on this or similar products.

"Decision Rule" document announced in our website (https://www.tuv.com/landingpage/en/gm-gcn/) describes the statement of conformity and its rule of
enforcement for test results are applicable throughout this test report..

FEn IS B HIEFIEHE o s ia R I ORI R RIBEIE T LT KA R EAEFTISE B o ARAEL SN O0FF AT - TR T 17577 PR o FEENRIEIL 22
T L2 i R U A7 L (E IR« DA 17 & [ TP A A E R R 7 7 5 4 https:/www.tuv.com/landingpage/en/gm-gen/
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Test Report No./#72:4¢7% : 238523293913 001 EOE HAR
1. Release of Heavy metals (as Lead) /| E&EBREHE (DIgssT)
Solvent / 754 test duration/temperature
M R OR S
4% Acetic acid / 4% FEE&fi% 30 min(s) / 95°C
Sample/fxmEHA B R R R AR AR MR S L)% Limit/ &g fEseE
Material/#4'& /Taisox LLDPE Rotation Grade Resin
plastic/¥3f& | white/ 4
Lab.-No./ &5 % 4757 TCL211203-15
|Lead, Pb / $f mg/kg <1 1
The examined item does meet the requirement/[-EHIETE H £F S 50K
2. Consumption of potassium permanganate / SR #MFEE
Solvent / 754t test duration/temperature
MRS
Water /7K 30 min(s) / 95°C
Sample/tmBH4H B YR AR R AR A R P T 20 Limit/ &g e
Material/#4& /Taisox LLDPE Rotation Grade Resin
plastic/¥8}% | white/ 5 &
Lab.-No./ & 53 % 4755 TCL211203-15
|KMnO4 | =il mg/kg <2 10
The examined item does meet the requirement/ [t HIEIE H F& 225K
3. Lead and Cadmium after total digestion / ¢ RS E
Sample/fxmEHA BN R R AR AR M R R L Limit/ & kg fes
Material/#4'& /Taisox LLDPE Rotation Grade Resin
plastic/ZEHE | white/ 5 &
Lab.-No./'& 55 % 4757 TCL211203-15
Lead, Pb / $4 ma/kg <10 100
Cadmium, Cd / §§ mg/kg <10 100

The examined item does meet the requirement/LHlETE B A& 25K
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Test Report No./#2:4: 238523293913 001 it
4, Residues after evaporation / ZE&78E
Solvent / 754 test duration/temperature
HERES R ORE
Water /7K 30 min(s) / 95°C
4% Acetic acid / 4% [&fEE 30 min(s) / 95°C
n-Heptane / IEB)5% 1 hr(s) / 25°C
20% Alcohol / 20% % 30 min(s) / 60°C
Sample/B¢ B4 B AR SR B TR L Limit/ &5 et
Material/#4'& /Taisox LLDPE Rotation Grade Resin
plastic/#E§2 | white/ 5 &
Lab.-No./& 53 4Rik TCL211203-15
Water /7K mg/kg <5 30
4% Acetic acid / 4% [z  mg/kg 11 30
n-Heptane / IFBHlE mg/kg <5 30
20% Alcohol / 20% 55  mg/kg <5 30

The examined item does meet the requirement/ [t HIEtIE H 5 &85k

5.  Total Content of Phthalates / % _FRESE

Sample/#x B4 YN L A AR AR MR P 20 Limit/ & k&1
Material/#1'& /Taisox LLDPE Rotation Grade Resin

plastic/¥#852 | white/ |5 &
Lab.-No./ i3z 4Rk TCL211203-15
WK e —(2- 2B O )l
(di-(2-ethylhexyl) phthalate, % <0.005 0.1
DEHP)
WA HR T 0
(di-n-butyl phthalate, DBP) /0 <0.005 0.1
HR R T R 0
(Butylbenzyl phthalate, BBP) % <0.005 0.1
R — G — R 550G 0
(Diisodecyl phthalate, DIDP) /0 <0.005 0.1
Al R TR .
(Diisononyl phthalate, DINP) % <0.005 0.1
W G — g 0
(Dimethyl phthalate, DMP) /0 <0.005 0.1
G S o 0
(Di-n-octhl phthalate, DNOP) % <0.005 0.1
5 S ) = o
(Diethyl phthalate, DEP) /0 <0.005 0.1
Total % <0.005 0.1

The examined item does meet the requirement/[H:JRIEE H F& 20K
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Test Report No./#72:4¢7% : 238523293913 001 HAE HAR
6. Migration of Phthalates / #iF — SN E
Solvent / 754¢ test duration/temperature
MRS
n-Heptane / TEEEkE | 1 hr(s)/ 25°C
Sample/fx 4 B EE R ARG R R 2% Limit/ & fg izt
Material/#4'& /Taisox LLDPE Rotation Grade Resin
plastic/#E§2 | white/ 5 &
Lab.-No./& 5% 455 TCL211203-15
Rl —(2- 2B ) B
(di-(2-ethylnexyl) phthalate, ~ mg/kg <1.5 15
DEHP)
MR R Tl
(di-n-butyl phthalate, pep)  M9/kg <0.3 0.3
MR TR T KRN
(Butylbenzyl phthalate, BBP) mg/kg <5 30
R TR TR
(Diisodecyl phthalate, DIDP)  M9/Kd <5 9
i3 SR
(Diisononyl phthalate, DINP) mg/kg <5 9
O g
(Di-2-ethylhexyl Adipate, mg/kg <5 18
DEHA)

The examined item does meet the requirement/HIETE B FF& 25K
Remark/{#st
- 0.1% =1000 ppm; mg/kg = ppm

Test Methods/HIER A
Method of Test for Food Utensils, Containers and Packages

Test Sample//,HPi\’,ﬁ?nn
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--- End of Test-Report / [ #4545 5 ---
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